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1. General Information’s 

1.1 Test Performed 

 Laboratory : NCT Co., Ltd. 

 Address  : 211-71, Geumgok-ro, Hwaseong-si, Gyeonggi-do, 18511, Korea 

 Telephone : +82-31-323-6070 

 Facsimile : +82-31-323-6071 

 FCC Designation No. : KR0166 

 FCC Registration Number : 409631 

 

2. Information’s about Test Item 

2.1 Applicant Information 

Company name : Remote Solution Co., Ltd. 

Address  : 92, Chogokri Nammyun, Kimchon City, Kyungbuk, South Korea 

Telephone / Facsimile : +82-031-390-1592 / - 

   

2.2 Equipment Under Test (EUT) description 
 

Test item particulars : Remote Control Unit 

Model and/or type reference : XR100-RQv2 

Additional model name : - 

Serial number : Prototype 

Antenna type and gain : PCB pattern Antenna with Max gain: 1.49 dBi 

Date (s) of performance of tests: : 2024-02-08 ~ 2024-02-14 

Date of receipt of test item : 2024-02-08 

EUT condition : Pre-production, not damaged 

Number of channel : 40 

EUT Power Source : DC 3.00 V 

Type of Modulation : GFSK 

Firmware version : v7100.0.2 

Hardware version : 1.0 

Test software name(version) : RadioControlConsole(Version 3.1.0.0) 
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2.3 Tested Frequency 
 

Test Mode 
Test frequency (MHz) 

Low frequency Middle frequency High frequency 

BLE 2 402 2 440 2 480 
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3. Test Report 
3.1 Test Report Version 

Test Report No. Date Description 

NW2402-F004-1 2024-02-15 Initial issue 

NW2402-F004-1 2024-03-04 
Modify Model name and add Test Exclusion 

Considerations for FCC 
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3.2 SAR Test Exclusion Considerations for FCC 

 

Following FCC KDB 447498 D01 “General SAR test exclusion guidance” - 4.3.1 a) 

 

a) For 100 MHz to 6 GHz and test separation distances ≤ 50 mm, the 1-g and 10-g SAR test exclusion 

thresholds are determined by the following: 

[(max. power of channel, including tune-up tolerance, mW) / (min. test separation distance, mm)] · 

[√f(GHz)] ≤ 3.0 for 1-g SAR, and ≤ 7.5 for 10-g extremity SAR, where  

 

- f(GHz) is the RF channel transmit frequency in GHz 

- Power and distance are rounded to the nearest mW and mm before calculation 

- The result is rounded to one decimal place for comparison 

 

 

 

 

Modulation 
Frequency 

(MHz) 

Min. Test 

separation 

distance 

Measured 

Maximum 

Average 

power 

Tune-up 

tolerance 

Max. Power with 

tune-up tolerance 

Standalone SAR Test 

exclusion thresholds for 

100MHz to 6GHz at test 

separation distance 

≤ 50 mm 

Limit Result 

(mm) (dBm) (dB) (dBm) (mW) 

BT LE 

2402 

5.00 

3.94  

± 0.50 

4.44  2.78  0.8616  3.00  PASS 

2440 3.68  4.18  2.62  0.8179  3.00  PASS 

2480 3.35  3.85  2.43  0.7643  3.00  PASS 
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3.3 SAR Test Exclusion Considerations for ISED 

 

Following RSS-102 “Radio Frequency (RF) Rxposure Compliance of Radiocommunication Apparatus” 

 

 

 

Mode 
Frequency 

(MHz) 

Measured 

Max. Average 

power 

Antenna 

Gain 

EIRP for  

Max. Average power 
Limit 

Result 

(dBm) (dBi) (dBm) (mW) (mW) 

BT LE 

2402 3.94  

1.490  

5.430  3.491  4.26  PASS 

2440 3.68  5.170  3.289  4.05  PASS 

2480 3.35  4.840  3.048  3.94  PASS 

 

 

 




